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Beoauao or th» Jjatioato association or th« Iron 
teiaeral* and the ganguo, a crooning, gravity and «a£n«tlc 
metiiada, notation and roaatlng liavo b®«n unafcie to 
produce a. biffc grado concontrat* with high rocovory. An 
rosorvoo aro onall a hlgii capital expenditure is unwarr-
anted. Further geological or metallurgical work can. 
not bo justified. 



iU , , yn^OBucyi^ 
Six bags of ore aegregatlog: 580 lbs, and cajsprisinc 

5 typo® were collected toy 6.R. Heath and the writer and submitted 
to tho Australian Mineral Bevolopwant Laboratories for testing. 
The following report le based on data £*rom:-
>10 a ko vita, &.B., 1962, MS>eeralilla Iron Ore Boneficiation Tests*, 

Australian Mineral Bovelopnent Laboratories Report, No. 
AMBL 17@, to S.A. Dept. of Mines, Unpubliahod. 

tho samples were balked end assayed9-

Total Fe Acid Soluble Iron 
SlOg 21.35 Mn 0.10 
CaO 0*07 % 0 0.12 

2.70 TiOa 0.39 
P 0.12 3 O.Ofc 

gpeoftrftflTttpbfo, Apajjfriif „ 
Trace 0.01 - 0.1$ Pb m Ca Ti 
Paint irace 10 - 100 ppm cu 2a iri or v Da 
Very Paint $raoe 1 - 10 pp» Co Sn Ac Ho B Sr 

3tL0 ore le composed of goetbite, hematite and quarts ae 
major constituents. A mineralogical examination shoved that 
substantial release of individual constituent® requires very fine 
grinding because of the IntJUoato association of the gancu® 
material and iron oxides. 

All the ore vas-crushed to minus § inch and a 50 lb. 
hoad sample «a« riffled out for testing. Screening, gravity and 
magnetic methods, flotation and roasting havo been appliad. 

2. SCREBSISQ- & ROASTPSG 
m o ore was ecrooned though 10, 52 and 200-mesh. A 

plus iQ»mesh sample was roasted at S00°£ for 3 hours. Loss in 
vftl̂ it vas 11.Summarised results arot-
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A aasspla ©f minu* £ inch »»t«rial was ecraanad through 
10, 36 and 100 xaaah and haavy liquid separations (SG?) «tade>. 
A furthar aasple ground to pass 72 »oab va» vet aoraanad to 
produce a a&nus 72 plus 3O0~aoah fraction and passed ©var a 
laboratory tfilflay Tobla. Suawariaad raaulta ar*t~ 
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4^ m :c srpAnATioy 
Saaploa vara passed throng a itevis Tuba and ovar a 
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% wim&mm. 
A flotation teat tm» a?ade ohminus 10-m^h material 

ground for 22 ninutos in a batch rod mill. Flotation conditlone 
werei« 
Adelaide Tap Water 
Temperature 22*3 
reedi- Particle Siee 

Percent of Crude 
Pulp Density 

Reagents:- ' HaOG 
tMomac T 

Results t» 

pa a.d 
9k,6$ joint** 30Q*»e4h 

W 
Solid 

2.7S lbs./ton 
0.73 lb./ton X minute conditioning for each stage 

Product Assay 
I?e $ 

M s tribution 
height 

Concentrate X 
• g 

Tailing 
l?eed g&loulated 

33.5 
35.0 
H.3 
40.S 

26.8 
24.4 

108.0 

32.5 

48.2 
100.0 

conclusions 
The results Indicate that a high grade concentrate at 

hlgb recovery is not obtainable. la due to the intimate 
association of the iron minerals and the gangue. Beat results 
could possibly be acbieved by roasting the Wilfley Table 
concentrates to pre duo e a product assaying approx. 5$$ Fe with 
a recovery of 5^.0$. Mora effective concentration ie not possible 
except by very fin® erindinc. 

tfith small reserves a hi^h capital expense le not 
warranted. Therefore further geological or metallurgical work 
tran not be recommended* 

0.5?. mitten 
senior Geologist 

inOK EXPLORATION SmTIGU 



APPENDIX 

\ MlCSBRAL06I(iAl« HXAHISATION OP PPiERALILLA 1ROK ORE 

R E y . O II T 

Those specimens consist of henatite and goothite nodule a and quarts grains cemented together by goethlte. 
Qoothlte is a major constituent of each sample and occurs in nodules sad as a cement for the various constituents. Passive heaatito foras the central core of many nodules. Ihsss cores have a naslmas diameter of about 1.0 centisetree. Host quarts grains are rounded or sub-angular and range in disaster from 30 aiorosis to at least 3*0 nillieatres. Occasionally the quarts occurs as part of the nodules but usually $ho grains occur In the gosthlte cextent between the nodules. 
The degree of liberation of the Iron Minerals in the Minus £ inch material Is poor. Oajague Material, most probsbly quarts foras a. Major part of nsay fragments. Several types of fragmenta are present viss 
1. Hounded quarts grains caaented with goethlte quarts. 
2. Bxtromaly fractured goethite cemented with quarts, the fractures range fron less than 5 Microns to about 20 Microns in width. 
3. Massive hsaatits with Minor asounts of goethlte and quarts. The firat Mentioned type is the most ooaaaon. 
Because of the intimate association of the gangue Mat-erial and iron oxides, it is only possible to conclude that finer grinding Is accessary to liberate the major proportion of the iron oxides present * 

Investigated bys 0.S3. Ayres 

Officer in Charge, Klneralogy Sections II.¥. Pander 
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